MODEL NO. 80032
SERIAL NO.
Write the serial number in the space
above for reference.

WAIT, READ THIS FIRST!

#fyou find this unit S0 have missing or defective parts
mmmmaoamen.

The ASSEMBLY MANUAL

MODEL NUMBER of this UNIT -

PART NAME or DESCRIPTION
ORDERING NUMBER

THE QUANTITY of each part that you need.

THE MODEL NUMBER of this unit Is found in the
UPPER LEFT-HAND or RIGHT-HAND CORNER of this
pege. The MODEL NUMBER I & seriés of FOUR or
THE PART NAME or DESCRIPTION and the
‘ORDERING NUMBER can be found on the PARTS
LISTPAGE. . . an

well

Al ") i}
OWNER'S MANUAL &~ Y ik

MADE IN CANADA

WEIDER is committed to providing you complote customer satistaction. If you have any questions concerning the assembly of
this product o find damaged or missing parts, we guararitee you direct essistance. AVOID THE HASSLE OF CONTACTING
THE STORE.FOR PARTS OR.RETURNING THE PRODUCT. Call our *CUSTOMER ASSISTANGE LINE® for assistance

with parts and Information by cafing our tol tree number:1-800-225-0653, Mon. - Fr., 8 am - § pm CST.
IMPORTANT: ‘Readall safely precautions end knstructions in this manusl carefully before using this equipment; Save this

WEIDER HEALTH AND FITNESS
21100 Erwin Straet, Woodiand Hiks, Ca. 91367 USA




. dVO LHISNI ALSYId 3HVADS /L 2

> :

: had C L3 0L - K
s dVO LUISNI JUSVI FUVNDS 2| - €8 | zedredee88d | - . &%
z UIHSVM LV SE L X W3] 88 | eedzereoesd | b - P88
z | 5% W | v et
o IANNOOTNOUN.E| w8 edeeioww | L "
v uIHSYM IV .| © Tehizde0esd |- b hid
-8 1108 QV3H X3H .¥E } X i 26d:2840v98D + =
' 1708 QV3H X3H ¥/ T X .08, 08 TCZE4-GRELD T I
z I08aVSHBH M EX 8~ 6L 28428498840 L o¢
¢ 1108 JOVIHUVO YL X ¥/b (7] T4 2E19680 | b [
¢ 1708 3OVILLVO J#/L EX 18 u 63.20306690 (2 ™3
S 10N NO0TNOUN ¥/ oL 020469690 ‘ 13
' 1708 QVIH X3H /% b X W} sL 204.508-L1900 9 e
v M3UDS INIHOVI T X o¥/3 v T6.Z04-26899 ’ ST
¢ UIHSVM LV 9/t [ T 20416690 . "
o M3UOS SNIHOV Ve X o478 vy Ted.2e0LY0D ) SXIEC OVAWYOd] &2
23 10N ¥OOTNOTAN .945] oL T8 TeITITED [ LF-WHVIACOId| T =
& H3HSVA LV Lo 6 TEJLTE-49TED b , IHDRI-WUVAO3003d] - K
2 1708 QVZH X3H « X .90 e e 1T3-SL090 3 __ £iX.b 368ALIOAM| - o©F
s 1108 OVIH X3H b TX 9Ws| T L TEI-ONTED t : ABNSSSYSSIUINLY] ~1 6
z L1I08GV3HX3H.EX.OM5] 9 224,203-€1900 v : oLXSAE QVdWVOd| - 8L
¢ 1708 QV3H X3H ¥/ X 91| 99 20326406090 ] M ~ SIXJSE Hvaavd, U
¢ 1108 QVIH X3H 2 X .9Ws| a0 2e4,TC46E2E0 ) : .. NOISN31X3 DT L
s LI08OVIHX3H. U b X8  ©9 2642049680 b M _Jsawiovel - 8
0 1708 GV3H X3H ./t EX SWs| 49 zedeedTeeld | 4 dvas] n
o 1708 QVIH X3H /B TX Ws] 09 7ed,T84-0€890 T ‘. Goysamo| - ¢
t Yva Nid %007 6§ . Tduzeog8 ] b - S0 UV IHOEM] - [
: ~ NIND0INO3G03d] e | | edszeosd | eb- ‘88100 AVIJLHOEM] . b
' A _ 3dOH AHOSS3OOV| i 264.704-68090 b 3sniyoldaESLHOEM] - ot
] FIONVH TI388WNQUM dVULS BT s 620468490 B Foveadvas| 6
L4 %ooH-s| s edezdeLed | v . ~ 31vid ONUNNON| ]
' uva 1| s 264, 26486280 B I  3Wwudivas|.” [
¢ 3svE Hv3Y| w 264, 204-08290 b . 13NOVHA LHOdANSNOVE] - 9
b AITINd W ¥ - 13NOVHE dVHL F1avI] 2 284.264°482£0 b ' . 3nwuidodd s
) «¥/} $3 378V NOISN3LX3 B3| o TEWTR4-9CTLD s . JHOIHdN X314 BY] v
z 13XOVUE dvill ASTIN IN3E| W | [ zeeedszed |4 K 1HOILAN INVLL SSId WYY ¢
2 31Vd HOLO3NNOO AITINd| K3 _ T84o204¥E2E0 b . - 3ovuguvay] . 3T
t AITING L E = IDIOVHE dVUL TI8VD 3 Tedooedezed | b , Snvid asva| ¢
AD “3WVN LUVd] ON WVHOVID.- oNoNi3ado . AW | VN LUV] - 'ON WYHOVK
<008 4SIT LAYd X008 4SIT idvd



‘AT83dOHd S1HvVd 3L Egmmza OL S1HVd JHL ITaNISSY-SIA ATIVILHVA OL AHVSS30aN 38
AV Ll ;310N TO DNLVIIHENT TTOHISNOH ANV HLIM S183Vd SNIAOW SHL 31vIIHENT "DNINVINOS
NiD38 AT8ISSOd ANV J3ULS JW0038 TUM LINN SIHL 30 SIUVd ONIAOW 3HL 3SN G3NNILNCD HLIM 7}

"NOLLIGNOD dOL NI Ld3) S INSWdInD3
HNOA 1VHL JUNSNI OL HV3IM SLHVJ GNV SSINIHOW 1708 HOJ LINN HL NOIHD ATIVOIGONI ‘I

"3019 AL TIOHISNOH ANV ONISR Alawassy
DNIHNG SAV3 SLLSVId TIV NO 3079 OL I18VSIAGY SI Ll DNIGNL NI SAVD JLLSYId 3HNOIS d13H OL 04

"ANVIHOdWI AH3IA 34V ONV 1708 JHL NO GV01 3KL 2LNSIHLSIA OL Em:
JHV SHIHSVM 3HL 'NMOHS 30V1d HOVI NI H3HSVM 3HL 3SN OL INVIHOJIWI AH3IA siu ‘ONLLTO8
NIHM U3HSVM V 3O 3SN JHL AUVIIONI LVHI SNOLLONHISNI 3YV 3UIHL: NSHM SKIAN3SSY. N8

"S18Vd LNIWIOVId3Y DNIHIQHO HO4 11 35N “IVANVIN NOLLONHLSNI 3HL ACHLS3a

'0TBWISSY ATALTIINOD SI LINN HL TLINN NOLYVO GNV ONDIOVd SHL AOHLS3T, 10N Od 'L

"3SN OL HOIYA LINGY NV AS GTTBWISSY 38 LS LONGOHA SiHL 9

: , *ATHONOHOHL SNOLLONKLSN]’
3JHL ONVISHSONN ONV QV3H NIHL SONUAVHO 3HL HUM JT3SHNOA SZMVIUWVS . ‘SiHvd:
O3 TGNISSYNN 1O AV) "STOLLON HO 'SILON 'SNOLLAYO 'SONINSVA TVIO3dS ANV 20 3LON SHVL 3

“NOISNINOD ONV SWLL:;
3AVS THM NOA d3LS HOV3 HOJ IUVMOHVH 3HL ONLLOTTISI4d AS 'd3LS LVHL NI SIIENISSY.
7 0G0 OL O3WIAD3Y JHVMOHVH IHL 4O NOLLINOS3A OGNV ALLNVND 3HL DNIMOHS ST

3UYMAUVH V St SU3HL d3LS ATANISSY HOV3 S0 ONINNID3E JHL LV LVHL 30LLON OSTV TIM NOA.Y

: "AT8WISSY 3HL NI 30V1d HNOA GNid OL DNIGVIHIY’
1NOHLIM ATBINISSY 3HL DNOTY MOTIOZ OL ASYI AH3A Si 11 0D NIOA SV S3X08 IHL ONDIOIHO A8
"GOHL3W AIBNISSY 0D NOA SV X NOIHI ONISN NILLIUM NI SAVH SNOLLONHLSNI ATBNISSY 3HL. ¢

WAL HYINOLLEYG V HOJ OL 0D OL 1HVd HOIHM ALLOVXI MONX NOA 0S
14vd HOV3 301S38 3WVN 1UVd ONV 3Z1S 3HL IUHM ‘SIZIS ONV S1UVd AJIIN3AI OL 1SN SiNVd SHL
1SNIVOV S1HVd DNIdNOHD HALJIV ‘dOL NOLHVI SHL JO 3AISNI 3HL 3SN 0L I8 LHOIN SHYMGUYH:
JHL 0T0H O4 30V1d AGNVH V "013 ‘H3HI390L S1108 GVIH X3H .€ X .9LS ‘T ‘HIH13D0L G3dNOYO:
S1Hvd DM OGNV 1NO G3LLINT UV DVE SHVMOUVH 3HL J0 SINZINOD 3HL dl NAdT3H AT3N3HDE .

S I1 "'Q3LUNIO AUSV3 38 NVO ASHL OS SIHVJ JHL TIV 1N0 AV ONV JOVANN OL SILNNIN: -

M33 v DIVL NOA LVHL ONTANOIIY IM 19n00Hd SIHL 30 ATEWISSY FHL uz_zz_uu_m%ﬁ Howd: 2

"STHONTHM TIBVLSNFQY .9 OML ONV ‘HIAIHOMILSS
QV3H 1V1d 325 WGSW ‘SYINd UIWAVH v '3GNTONI ATBW3SSY HO4 GI¥INO3Y. SI00L  H

ATEWIASSY A0 SLNIH TNADIIH

§2* "ONIZE-TI3M ONV DNINOLLIGNOD TVIISAH HNOA OL TVIOII3NIS LONA0Hd
SIHL GNId TUM NOA 3dOH IM  "dIHSNVINNHOM GNV ALNVNO 1IS3IHOIH JHL 40
12NG0Hd V NOA O1 ONIHE OL AV N338. SVH 1HO443 AHIAT 'INIWJINDT SSINLIJ
3WOH NI ADOTONHO3L NI 1V 3HL JO 3LVIS 3HL SINISIHD3Y LONGOHd SIHL

ONIMOTI04 JHL AV3H ATSWISSY ONINNID3d 340439

264.283-62650 t SA3TI|
2£d.264-81659 3 ~ 0z-st Sdls]
T64.264-2659 ¢ vi-0i Sd3is]
26d4.784-92659 ‘ 8-S sdiis|
) b v-1 8d3is|

SOVE JUVMOUVH|
0 b611-NND : IVANVIN ONINIVIL
2644064 -NND ' TYNNYIK ANBNISSY _
Ze4L5230 138} V930 ZNOWvLs] [
264.452v-30 135t O30 NIVLS UIMOd] 04
7edu29T-30 1381 334 § NolLvis] 01
ZeduLST-30 1384 TYI3Q ALVId LHOIEM| 908
Zed.JSTr-30 135t VO30 H3LSVW UIMOd F1raf 904
ZEdNTIVY 3 U3HSVM U3JNNG U3asny| "wi
T4, E2IE-VY b dvd ON3 38M1 HOLOT3S LHOIBM] 04
264,S90L-MM 1 S X915 Nid HOLIIIIS LHOIZM 20t
Zed.C0Ze-VY 9 ONIHSNE ONT 3UVADS| 01
Z64.0665-HH ! HIOVAS WL DNOY .4/ 004
TE\SOPS-HH T H30VdS VL3N ONOT Ly/e "XOHddV) .2t/52] ]
TeAWEvSHH t H3DVdS WLIN ONOT UL %
26,1008V 3 dv3 LUISNI DUSVId 3UVNOS Tk § 7]
763.6908-YV z dv2 LU3SNI JUSYId 3UVNDS .9/t | o
ZEyioe-vY v dVD LUISNI OLLSVId GNROK .¥78 8] [
Zed.Zhoevv v dv2 LHISNI SLLSVId GNAOY "
Z04:9008-VV ! dV2 L4ISNI DLLSVId SUVNDS /T | s
zed EITeVY s dVO U3A0D JLLSV1d IUVADS 1 T} F
ZCHS008VY ol d¥D LUISNI DLLSVId GNAOY . 8 16
ON BNIN3aHO ALD : ‘ON NVHOVIO

FNVN Luvd,

4S17 L3vd




WEIDER HEALTH and ATNESS

PAGE S

STEP 1 BASE FRAME ASSEMBLY

[PART NAME . Qry
60 6/16" X 2 /4° HEX HEAD BOLT 2
68 §/16° X 3" HEX HEAD BOLY 1
70 §/16° NYLON LOCK NUT 3
§1_1° ROUND PLASTIC INSERT CAP 2
3

$2 2 172" SQUARE PLASTIC COVER CAP

D Begin by capping each tubing end of the BASE FRAME (1) and the
REAR BASE (44) with 2 1/2* SQUARE PLASTIC COVER CAPS
(92). '

[0 Orlent the BASE FRAME (1) and the REAR BASE (44) so that the
dimpled-in holes are faced to the fioor. v

O Assemble the BASE FRAME (1) to the REAR BASE (44) by bolting with 5/16* X 2 3/4* HEX HEAD BOLTS (60) up through
the bottom of the Rear Base and then through the bracket of the Base Frame. Secure with 5/16" NYLON LOCK NUTS (70).

O Assemble the REAR BRACE (2) to the BASE FRAME (1) by bolling with & 5/16° X 2 /4" HEX HEAD BOLT (60) up
through the rear of the Base and then through the Bracket of the Rear Brace. Secure with a 6/16" NYLON LOCK NUT (70).

Y

O cap each end of the woing on the REAR BRACE (2) with 1* ROUND PLASTIC INSERT CAPS (91).



WEIDER HEALTH and ATNESS

PAGE B

STEP 2 FRAME UPRICHT ASSEMBELY

PART NAME . "

60 6/16° X 2 %4° HEX HEAD BOLT

69 6/16° FLAT WASHER

70 §/146° NYLON LOCK NUT

(O Assemble the AB
FLEX UPRIGHT (4) to™ -

the BASE (1) using
5/16° X 2 3/4" HEX
HEAD BOLTS " (60)
and bolting at the hole
- locatlons in front of the
REAR BRACE (2) up
through the Base and
then  through the
Bracket of the AB
FLEX UPRIGHT (4).
Secure with S/16*
NYLON LOCK NUTS

(70).

Attach the REAR
BRACE (2) to the AB
FLEX UPRIGHT (4) by
bolting with a 516" X
2 3/4" HEX HEAD
BOLT (60) through the
Bracket of the REAR
BRACE (2) .and then
through the Upright.

Assemble .a 5/16"
FLAT WASHER (69)
onto the boit and
secure with a 5/16*
NYLON LOCK NUT

(70).

Assemble the ARM
PRESS FRAME
UPRIGHT (3) to the
BASE (1) by bolting up
through the bottom of
the Base at the hole
locations at the
Cross-member Tube
and then through the
Bracket of the Arm
Press Upright with
S/16° X 2 3/4" HEX
HEAD BOLTS (60).
Secure with 5/16"
NYLON LOCK NUTS
(70)0




PAGE 7

WEIDER HEALTH and ATNESS

STEP 3 TOP FRAME ASSEMELY

81 6/16° X3 1/4" HEX HEAD BOLT 4
€6 §/16° X ¥/4* HEX HEAD BOLY 1
69 §/16° FLAT WASHER 3
70 6/16° NYLON LOCK NUT $
90 2 1/2" SQUARE PLASTIC INSERT CAP 2

rd|

[J Assemble a 616" FLAT WASHER (69) onto a 5/16" X 3 1/4° HEX
HEAD BOLT (61) and attach the TOP FRAME (5) to the ARM
PRESS FRAME UPRIGHT (3) by bolting down through the hole in
front of the welded bracket at the top of the Frame and then through
the Bracket of the Arm Press Upright. Fasten with a 5/16" NYLON
LOCK NUT (70).

DETAILA

3 Assemble the TOP FRAME (5) at the back of the welded bracket by inserting a 5/16* NYLON LOCK NUT (70) down through

the Cable access hole-in the top of the Top
bottom and securing. (SEE DETAIL.A;)

Frame and then assembling a 5/16* X 3/4* HEX HEAD BOLT (65) through the

D -Assemble a 6/16" FLAT WASHER (69) onto a §/16" X 3 1/4" HEX HEAD BOLT (61) and attach the TOP FRAME (5) to the
Brace Extension on the front of the ARM PRESS FRAME UPRIGHT (3) by bolting down through the Top Frame and then
through the Brace Extension. Assemble a 616" FLAT WASHER (69) onto the bolt end and fasten with a 6/16* NYLON

LOCK NUT (70).

[ Antach the AB FLEX UPRIGHT (4).and the BACK SUPPORT BRACKET (6) to the Top Frame by bolting with 5/16" X 3 1/4
HEX HEAD BOLTS (61) first down through the BACK SUPPORT BRACKET (6), then the Top Frame, and finally through the
bracket of the Ab Flex Upright. Secure with 5/46" NYLON LOCK NUTS (70).

O3 Gap each end of the TOP FRAME (5) wtt 2 172° SQUARE PLASTIC INSERT CAPS (90).

a Rcrhova ELI‘I’E PbWER_'MASTER DECALS (105) from backing sheet and affix to both sides of the TOP FRAME (5).



WEIDER HEALTH and ATNESS : PAGE 8

STEP A4 SEAT FRAME ASSEMBELY

60 616" X 2 /4" HEX HEAD BOLT 2
69 6/16° FLAT WASHER 2
2
1

70 6/16° NYLON LOCK NUT
89 2° SQUARE PLASTIC INSERT CAP

[J Antach the SEAT FRAME
(7) to the ARM PRESS
FRAME- UPRIGHT (3)
using §/16 X 2 3/4* HEX
HEAD BOLTS (60) and
bolting  through the
bracket of the Seat Frame
and then through the front
of the Upright. Assemble
516" FLAT WASHERS
(68) onto the bolts and
secure with §/16° NYLON
LOCK NUTS (70). ‘

O Cap the end of the SEAT 1
FRAME (7) with a 2" ‘
SQUARE PLASTIC - ' !
INSERT CAP (89). '




WEIDER HEALTH and ATNESS : PAGE §

STEP 5 SEA'I' BRACE ASSEMBLY

PARTNAME 7. R B 3\

68 £/16° X 1" HEX HEAD BOLT

70 _6M16° NYLON LOCK NUT

73 V4° FLAT WASHER

78 1/4* NYLON LOCK NUT

77 1/4° X 3 1/4" CARRIAGE BOLY

78 14" X 2 172" CARRIAGE BOLT

92 2 1/2° SQUARE PLASTIC COVER CAP

N laim]win i

O Assemble the SEAT BRACE (9) to the rear of
’ the SEAT FRAME (7) by bolting with a 1/14* X
3 1/4" CARRIAGE BOLT (77) down through
& MOUNTING PLATE (8), the SEAT FRAME
'(7), and then through the SEAT BRACE (9).
Fasten with a 1/4* NYLON LOCK NUT (76)
only finger tight as some adjustment may be
. necessary In a later step when the ‘Seat Is
assembled. ,

O Attach the legs of the SEAT BRACE (9) to the'
Cross-member Tube of the BASE FRAME (1)
by bolting with a 5/16" X 1* HEX HEAD
BOLT (68) through the leg of the Seat Brace
and then Into the Cross-member Tube. Inside

- the tube, secure the bolt with a 516" NYLON
LOCK NUT (70). (SEE DETAIL A)

[0 Atach a MOUNTING PLATE
(8) to the front hole of the SEAT .
FRAME (7) by bolting with a -
4" X 2 172" CARRIAGE
BOLT (78) down through the
Mounting Plate and then
through the Seat Frame.
Assemble a 1/4* FLAT
WASHER (73) onto the boft
and secure only finger tight with
a 1/4* NYLON LOCK NUT

(@6).

O Attach =~ e - MOUNTING
PLATES. (8) to the front of the
ARM PRESS FRAME
UPRIGHT (3) by bolting with a
14" X 2 12 CARRIAGE

. BOLT _(78) ' through the
MOUNTING PLATE (8) and - -
then the Upright. Assemble a

. 44" FLAT WASHER (73) onto
the bolt and fasten with a 1/4"
NYLON LOCK NUT (76) only
finger tight as some adjustment
may be necessary In a later

. step when the Backrest is

. assembled.

'U Cap the ends of the
Cross-member Tube of. the
BASE FRAME (1) with 2 1/2°
gﬁg’s‘“é, PLASTIC COVER | DETAILA




WEIDER HEALTH and ATNESS

race 10

STEP 6 WEICHT STACK ASSEMBLY

PARTNAME . i - . .. : A Qry |
103 WEIGHT SELECTOR TUBE END CAP 1
104 RUBBER BUMPER WASHER 2

CAUTION: To aid in this step it is advised that
you secure the assistance of a helper to assist
in the steadying of the Welight Plates as they
are stacked.

Locate the RUBBER BUMPER WASHERS
(104) atop the welded Gulde Rod Locating

Bracket on the BASE (1).

With the ald of your helper, begin stacking the
thirteen 10 LB. WEIGHT PLATES (11) atop the
Rubber Washers on the Guide Rod Bracket on
the BASE (1).

Stack all thiteen 10 LB WEIGHTS (11) one at
a time until all are stacked on the Base.

insert the WEIGHT
SELECTOR TUBE END
CAP (103) into the
bottom of the WEIGHT
SELECTOR TUBE (10).
Insert the Selector Tube
into the center hole
through the stack of
Woeight Plates and align
the pre-assembled roll
pin of the Selector Tube
with the groove in the

. top of the Welght Plate.

NOTE: The Weight
Selector Tube should
insert - completely
through the stack of
Welght Plates if they are
in proper alignment with
the welded Guide Rod
Bracket -on the Base
Frame. K & does not
insert completely, adjust
the Welght Stack
positioning until & does.

When the WEIGHT
SELECTOR TUBE (10)

1

12

LTI

10

_103

0

has been Inserted fu <
lntamgrne Welght Stac”I{ - 4 104 A
el e oo 20 L8 GUIDE ROD BRACKET

over the Selector Tube
atop the Welght Stack



WEIDER HEALTH and HTNESS

pace 11

STEP 7 GUIDE ROD ASSEMBLY

PART NAME

Qry

63 §M16€" X 1 1/2° HEX HEAD BOLT

2

70 516" NYLON LOCK NUT

2

1

O with the bott holes of the GUIDE RODS

102 WEIGHT SELECTOR PIN

(13) to the top, Insert the Rods into the
two remaining holes in the top of the
Welght Stack. (SEE DETAIL A))

Bolt the GUIDE RODS (13) to the front
slde of the welded brackets on the TOP
FRAME (5) using 5/16* X1 1/2* HEX
HEAD BOLTS (63) through the Rod,
then the bracket and fasten with 5/16"
'NYLON LOCK NUTS (70) (SEE
DETAILB.) )

Remove WEIGHT PLATE DECALS
{106) from backing sheet and apply to
the Welght Plates starting with 20 fbs.
on the top plate and increasing to 150
fbs on the bottom plate.

Insent the WEIGHT
SELECTOR PIN
(102) into the Weight
Stack at a low
sotting to ald in

future -cable
assembly.
Remove the

STATION 1 DECAL
(107) from the
backing sheet and- -
affix #t to the front
side. of the -ARM
PRESS FRAME
UPRIGHT (3) about

4 inches below the '
weldod brackets. V3L N\

DETAILA

/

//13

DETAIL B




WEDER HEALTH and FITNESS ' ' PAGE 12

STEP 8 SEAT & BACKREST ASSEMBLY

PART NAME 'ii.ii- i o= 5 )" ary ||| '
71 1/4" X /4" MACHINE SCREW 8

E] Attach the SEAT (14) to
the SEAT MOUNTING ) 15
PLATES (8) -on the SEAT
FRAME (7) using 114" X

-~ 3/4" MACHINE SCREWS
(71) and bolting up through
the Mounting Plate and
into the Seat.

O Attach the BACKREST
(15) to the ARM PRESS
FRAME UPRIGHT (3)
usihg 14" X 3/8*
MACHINE SCREWS (71)
and bolting through the
back of the Upright Frame
and into the Seat,

STEP 9 LEG EXTENSION ASSEMBLY

PARTNAME .77 . : {iary: O Assemble LEG EXTENSION TUBE (16) into the brackets of the SEAT

60 S§M6* X 2 3/4° HEX HEAD aou- 1 FRAME m with a §/16" X 2 3/4* HEX HEAD BOLT (60) and a §/16*
7o sn6* NYLON LocK NUT 1 NYLON LOCK NUT (70). Cap top of Leg Extensmn tube with a 1 3/4'
SQUARE PLASTIC INSERT CAP (93).
93 134" SQUARE PLASTIC INSERT CAP 1
94 3/4" ROUND PLASTIC INSERT CAP 4
O press a/a* ROUND PLASTIC INSERT CAPS (94) into ends of 3/4" X
16" PAD BARS (17).
» NOTE: To each Pad Bar wipe a small : @A
amount of liquid dish detergent along the ' 93
length of the Bar. This helps in the _ l

assembly of the Foam Pads. When the
detergent dries, it acts as an adhesive.

[0 70 one end of each PAD BAR (17) press
on one 3 1/4" X 7* FOAM PAD (18).

O3 insert one PAD BAR (17) into the brackets
of the SEAT FRAME (7) and assemble
another3 1/4° X 7° FOAM PAD (18).

O Assemble the othier PAD BAR (17) into a
hole on the lower section of the LEG
EXTENSION TUBE (16).

O3 Press anothers 174* X 7° FOAM PAD (18)
onto the inserted tube end,




WEIDER HEALTH and ATNESS

pace 13

'STEP 10 ARM PRESS ASSEMBLY

PART NAME | ary
66 §/16" X.3" HEX HEAD BOLT

€9 §/16° FLAT WASHER

70_S§A6" NYLON LOCK NUT

91 _1° ROUND PLASTIC INSERT CAP
100 V4* LONG METAL SPACER

101 SQUARE END BUSHINGS

Joolaa |00 oo |00 ja

101

(0 Assemble SQUARE END BUSHINGS
(101) into each end of the tubes of the
ARM PRESS ASSEMBLY (189).

O Align the ARM PRESS ASSEMBLY (19)
with the welded Cross-member Tubing
toward the front of the .unit. Correct
assembly of the Arm Press is necessary for
proper Cable assembly.

O Next align the Assembly with the larger
second hole from the front of the TOP
FRAME (5) -and insert 1 X 13" PIVOT
TUBE (20) through the ARM PRESS
ASSEMBLY (18) and the TOP FRAME (5).

WARNING: - - MAKE: SURE:
THAT = THE  WELDED:
CROSS-MEMBER - TUBES-
ARE ASSEMBLED TO: THE:
FRONT OF THE UNIT. *

\@] | '%101

The Pivot Tube may require the use of a
hammer to tap it through since this Is a tight
fit. The use of a buffer such as a small thin
board Is suggested to keep from damaging
the Tube. '

DETAILA

D Rotate 1/19 PIVOT TUBE (20) until the bolt holes align. Assemble a 5/16" FLAT WASHER (69) and a 3/4" LONG METAL
SPACER (100) onto a 5/16" X 3* HEX HEAD BOLT (66) and insert the bolt from the bottom up through the TOP FRAME
-(8) and Pivot Tube. . Assemble another 516" FLAT WASHER (69) on to the bolt and fasten with a 5/16* NYLON LOCK

NUT (70). (SEE DETAIL A.) V :

O Press a1 ROUND PLASTIC INSERT CAP (91) into each end of PIVOT TUBE (20).

O Remove POWER STACK DECAL (108) from the backing and adhere ¥ onto the ARM PRESS ASSEMBLY (19) in position

shown,



WEIDER HEALTH and ATNESS

race 14

STEP 11 PEC-DECK ARM ASSEMBLY

PART NAME

Qry

63 §/16" X 1 172" HEX HEAD BOLT

70 6/16" NYLON LOCK NUT

66 2° X 1 ¥/16" FLAT WASHER

89 2" SQUARE PLASTIC INSERT CAP

91 1" ROUND PLASTIC INSERT CAP

N aINn NN

» There are two Pec-Deck
Arms with this unlt: a
RIGHT PEC-DECK
ARM (21) and a LEFT
PEC-DECK ARM (22).
Instructions are given for
one and are repeated to
assemble the other.

O insert the Pec-Deck Am
Pivot Tube into the ARM
PRESS ASSEMBLY
(19) and place a large 2"
X 1 316" FLAT
WASHER (86) over the
Pivot  Tube. (SEE
DETAIL A)

O secure each Pec-Deck
Arm in place by bolting
through the top of the
Pivot Tube with a 5/16"
X 1 1/2 HEX HEAD
BOLT (63) and a 5/16"
NYLON LOCK NUT

(70).

D Cap the bottom of the
Pivot Tube with a 1*
ROUND PLASTIC
INSERT CAP (91).

(O Press 2° SQUARE
PLASTIC INSERT

CAPS (89) into the ends

of the Pec-Deck Arms.

DETAIL A




WEIDER HEALTH and ATNESS

eace 15

STEP 12 PEC-DECK LOCK PIN ASSEMEBLY

68 /4" X 4 1/4" LOCK PIN BA 1
85 /8" JAM NUT ' 2

[J Assemble the PEC-DECK
LOCK PIN (58) down through
the top of the Cross-member -
Tube of the ARM PRESS
ASSEMBLY (19) and then
through the slotted bracket.

O Assemble a 358" JAM NUT .
(85) to top of the threads of
the Lock Pin.

O Assemble the 314" X 4 /4"
LOCK PIN BAR (59) onto the
Lock Pin and secure with
another3/8" JAM NUT (85).

USING THE PEC-DECK LOCK PIN

This unit is equipped with a unique permanently installed locking device on the Arm Press Assembly.

Arm Press Exercises:

To do Arm Press Exercises, the Locking Pin
should be in the down position with the hook of
the Locmn.& Pin turned to the back and resting on
the back side of the Cross-member. The Lock Pin
Bar should be nestled completely in the U-shaped
troughs on the Arm Press Arms.

Butterfly Exercises:

To do Butterfly Exercises, the Locking Pin is pulled
all the way up. The Lock Pin Bar will be resting
behind the fingers of the slotted bracket and the
hook of the Lock Pin is turned forward until it rests
on top of the welded Cross-member.



WEDER HEALTH and FITNESS .

race 16

STEP 132 ARM PRESS HANDLE ASSEMBLY
PARTNAME:. "t~ . i . ot Lolaiye

E LAA

60 616" X 2 /4° HEX HEAD BOLT

69 6/16° FLAT WASHER

70 §16" NYLON LOCK NUT

95 1 1/4° ROUND PLASTIC INSERT CAP

Sl s

] Wipe a small amount of liquid
detergent onto lower saction
of PEC-DECK ARMS (21)
and (22) and press on 3 3/4™
X 8" FOAM PADS (23).
Position Foam Pads up about
8inches from the tube end.

[ Assemble ARM PRESS
HANDLES (24) and (25) to
the PEC-DECK ARMS (21)
and (22) using /16" X 2 3/4*
HEX HEAD BOLTS (60) and
bolting through the welded
bracket of the Handles and
then through the Pec-Deck
Amms. Assemble 5/16" FLAT
WASHERS (69) onto the bolt
and securs with SH6"
NYLON LOCK NUTS (70).

O Cap the ends of the Handles
with 1 1/4® ROUND PLASTIC
INSERT CAPS (95) and
using liquid detergent press
1" X §* FOAM GRIPS (26)
onto the Handles.

21

7%;}2\ v
So—
e

95 26




WEIDER HEALTH and AITNESS : race 17

STEP 14 AB FLEX ARM ASSEMBLY

PART NAME == . Lt e . QTY. D
§1_§/16° X 3 1/4* HEX HEAD BOLT

64 616" X 2* HEX HEAD BOLT

€9 K/16" FLAT WASHER

70 546" NYLON LOCK NUT

91 1° ROUND PLASTIC INSERT CAP

96 1 1/4° SQUARE PLASTIC INSERT CAP

97 1172° SQUARE PLASTIC INSERT CAP

Position AB FLEX ARM HANDLES (28) down Into tubing of the AB
FLEX ARMS (27). :

O Align hole in Handle with the hole in the tublng. Assemble a $/16"
FLAT WASHER (69) onto a /16" X 2" HEX HEAD BOLT (64) and
bolt through the hole on the inside and at the end of the Ab Flex Arm
tubing and then through the Ab Flex Arm Handle. Assemble another
5/16" FLAT WASHER (69) onto the bolt and secure with a 5/16"

" NYLON LOCK NUT (70). o ) '

i in {aje o e

O .Assemble §/16* FLAT WASHERS (69) onto two 5/16" X 3 1/4" HEX HEAD BOLTS (61) and bolt up through the bottom of
the AB FLEX ARM CONNECTOR TUBE (29) and then through the AB FLEX ARM (27). Assemble another 5/16 FLAT
WASHER (69) onto each bolt and secure with 5/16" NYLON LOCK NUTS (70).

‘[ Cap the ends of the AB FLEX ARM CONNECTOR TUBE (29) with 1 1/4* SQUARE PLASTIC INSERT CAPS (95).
O3 capthe ends of the AB FLEX ARM (27) with 1 1/2® SQUARE PLASTIC INSERT CAPS (7).

a Cap the ends of the AB FLEX ARM HANDLES (28) with 1° ROUND PLASTIC INSERT CAPS (91) and using fquid
detergent press 1° X 6* FOAM GRIPS (26) onto the Handles.



WEIDER HEALTH and ATNESS

race18

S'I'EP 15 ATTACH AB FLEX ARM ASSEMBELY

60 &/16° X 2 3/4° HEX-HEAD BOLY -

69 516" FLAT WASHER

70 6/16° NYLON LOCK NUT

O Atach the Ab Flex Am
Assembly to the upper two
holes in ‘the AB FLEX
UPRIGHT (4) by assembling

§/16* FLAT WASHERS (69) -

onto two 5/16" X 2 3/4" HEX
HEAD BOLTS (60) and botling
through the Upright and then
the welded bracket on the Ab
Flex Arm Assembly. Secure
with 516" NYLON LOCK
NUTS (70).

STEP 16 nn:xui’zsr & ARM PAD ASSEMBLY

PART NAME. ;

64 _8/16° X 2" HEX HEAD gou

69 §/16° FLAT WASHER

70 5/16" NYLON LOCK NUT

74 1/4° X 34" MACHINE SCREW

T3 1/4° FLAT WASHER

74 14" X 2° MACHINE SCREW

[ Attach the AB
BACKREST (30) to the
BACK SUPPORT
BRACKET (6) using
14" X 3/4" MACHINE
SCREWS (71) and
bolting through the back
of the Bracket and Into
the Backrest.

O assemble 14* . FLAT
WASHERS (73) onto
four 1/4" X 2® MACHINE
SCREWS (74) and .
attach the ARM PADS
(31).-to the AB. FLEX
ARM (27) by bolting up
through the Ab Flex Arm
and into the Arm Pads.

O Remove the STATION 2
DECAL (109) from the
backing sheet and affix
to the SQUAT STATION
UPRIGHT (6) [usr below
the Ab Am
Assembly. '

[0 Fasten the BACK SUPPORT BRACKET (6). to the Ab Flex Am
Assembly using a 5/16* X 2* HEX HEAD BOLT (64) and bolting
through the Bracket and then the. center hole In the AB FLEX ARMS
CONNECTOR TUBE (29). Place a 5/16* FLAT WASHER (69) onto
the bolt and secure with a $16* NYLON LOCK NUT (70).




WEIDER HEALTH and RTNESS Pace 19

STEP 17 TOP CABLE ASSEMBELY
. HQTV

" [ tnsert PEC-DECK CABLE (32) up through the siot at the front of
the TOP FRAME (5) so that the Rubber Stopper Ball at one end .
of the Cable Is to the front and underneath the Top Frame..

M 3 Y2" PULLEY

35 4 172" PULLEY .

85 §/16° X ¥/4* HEX HEAD BOLT

89 6/16° FLAT WASHER

70 £716" NYLON LOCK NUT

T9_3/8° X 3 1/4° HEX HEAD BOLY

81 378" X 1 3/4" HEX HEAD BOLY

83 /8" FLAT WASHER

84 3/8° NYLON LOCK NUT

$9 26/32° (APPROX, 8/4*) LONG METAL SPACER

O] Assemble a 358" FLAT WASHER (83) and a 25m2*
(APPROXIMATELY 3/4*) LONG METAL SPACER (99) onto a
3/8" X 3 1/4* HEX HEAD BOLT (79).

AN I IAS ot fod Jat Jut (oo [ab Jaa

O Fta 4 122* PULLEY (35) down into the siot on the
TOP FRAME (§) and using the previous
assembled 3/8" X 3 1/4* HEX HEAD BOLT (79),
insert It through the hole at the front of the Top
Frame and through the 4 1/2° PULLEY (35).

[0 Assemble another 25/32° LONG METAL
SPACER (99) and3/8* FLAT WASHER (83) onto
the bokt and fasten with 3/8" NYLON LOCK NUT
(84).

0O worte: Tighten 3/8" X 3 1/4* HEX HEAD BOLT (79) only enough to secure 4 1/2° PULLEY (35). Pull siightly on the Cable
- o check Pulley. If the bolt Is too tight k will turn with the Pulley. If it Is too tight, loosen the Lock Nut slightly until the bott does
not tum. - : ‘ : S

O tasert the catre through the welded bracket on top of the TOP FRAME (5) and down through the Cable access hole in the
Frame tube behind the bracket. '

O assembre a 3 1/2° PULLEY (34) by fitting It beneath thie Cable and in the welded bracket atop the Frame. Bolt tlmiugh the
bracket and the Pulley with a 3/8" X 1 3/4* HEX HEAD BOLT (81) and fasten with 3/8* NYLON LOCK NUT (84).

O 8ring the Cable around the front of the ARM PRESS FRAME UPRIGHT (3) and fasten fo the brackst on the side of the AB
FLEX UPRIGHT (4) by assembiing a 6/16° FLAT WASHER (69) onto a 616" X 3/4* HEX HEAD BOLT. (65) and bolting
down through the Cable loop end and then through the top of the Bracket. Secure with a 6/16® NYLON.LOCK NUT o).



WEIDER HEALTH and RTNESS race 20

STEP 18 PULLEY BRACKETS

61 516" X 8 174" HEX HEAD BOLY 3
70 6/16° NYLON LOCK NUT 3

» CAUTION: Check the llustration when assembling the PEC-DECK PULLEY BRACKETS (RIGHT & LEFT - HOLE) (36)
and (37) to Insure correct positioning.of these brackets. -

[J Attach the PEC-DECK PULLEY BRACKETS (RIGHT & LEFT - HOLE) (36) and (37) to the welded U-Brackets on the back
of the PEC-DECK ARM (21) and (22) by botting with 6/16° X 3 1/4* HEX HEAD BOLTS (61) through the welded bracket
and then the Pec-Deck Pulley Bracket. Fasten with /16" NYLON LOCK NUTS (70).

O Anach the PEO-DECK PULLEY BRACKET (CENTER - HOLE) (38) to the welded U-Bracket at the top and on the side of
the ARM PRESS FRAME UPRIGHT (3) by boking with a 6/16° X 8 1/4° HEX HEAD BOLT (61) down through the welded
U-bracket and then through the Pulley Bracket. Fasten with a 516" NYLON LOCK NUT (70). .



WEIDER HEALTH and RTNESS

- pace 21

STEP 19 PULLEYS

PARTNAME - Qry
34 3 172° PULLEY 4
91 3/8° X 1 %4° HEX HEAD BOLT 4

84 3/8° NYLON LOCK NUT

O B&ring e PEC-DECK CABLE
(32) up and set into a 3 1/2*

PULLEY (34) and bolt the Pulley =

onto the PEC-DECK PULLEY
BRACKET (38) on the ARM
PRESS UPRIGHT (3).

O 7rap the cable into the Pulley
with a CABLE TRAP BRACKET
(39) and fasten with a 3/8" X 1

3/4° HEX HEAD BOLT (81) by

bolting -through the  Pulley
Bracket, the Pulley, and then the
Cable Trap Bracket. Fasten with
a3/8" NYLON LOCK NUT (84).

O Next bring the Cable forward and
set into 3 1/2° PULLEYS (34) and
bolt the Pulleys onto the
PEC-DECK PULLEY
BRACKETS (36) and (37) on the
back of the PEC-DECK ARMS

(21) and (22).

O Trap the Cable into the Pulleys
with CABLE TRAP BRACKETS
(39) and fasten with 3/8" X 1 3/4"
HEX HEAD BOLTS (81) by
bolting down through the CABLE
TRAP BRACKETS (39), the
PULLEYS (34), and then the
PEC-DECK PULLEY
BRACKETS (36) and (37).
Secure with 3/8" NYLON LOCK
NUTS (84).

0O wext bring the Cable back to the
welded brackets on the front of
the ARM PRESS FRAME (3) and
assemble another3 1/2" PULLEY
(34), trapping the cable . between
the Pulley and the Frame
Brackets. Bolt with a 3/8* X 1

. 3/4° HEX HEAD BOLT (81) up
through the bottom of the welded
bracket and then through the
Pulley.  Fasten with a 3/8"
NYLON LOCK NUT (84).




WEIDER HEALTH and AITNESS PAGE 27

STEP 20 LOWER PULLEYS & CABLES

PART NAME Qry

34 3 172 PULLEY 2 :

35 4 12° PULLEY 3 {J Attach the WEIGHT STACK CABLE (33) to the WEIGHT

€3 616" X 1 72" HEX HEAD BOLT p SELECTOR TUBE (10) by inserting the loop end of the Cable into

the top of the Tube and bofing through the side of the tube and

66 §/16° X 3/4° HEX HEAD BOLY 1 through the Cable loop. with a5/16° X 1 1/2" HEX HEAD BOLT (63).

67 §H16" X 2 1/2° HEX HEAD BOLY 1 Fasten with §/16" NYLON LOCK NUT (70).

69 516" FLAT WASHER 3 .

70 S/16” NYLON LOCK NUT 3 [ Bring the cable up and make a dual Pulley Assembly (SEE DETAIL

76 1/4* X 1 3/4" HEX HEAD BOLT 1 A.). Assemble two 3/8* X 1 3/4" HEX HEAD BOLTS (81) into a

76 1/4* NYLON LOCK NUT 1 PULLEY CONNECTOR PLATE (40). Then assemble a 4 112"
. . PULLEY (35) onto each bolt. Bring the WEIGHT STACK CABLE

79 38" X EAD B 1 \

0 38" x::;: :z: : e:o agt: p (33) over the top of the lower Pulley. Bring the upper PEC-DECK
- CABLE (32) down and around the upper Pulley. Fasten another

81 38" X 1 3/4" HEX HEAD BOLT 3 PULLEY CONNECTOR PLATE (40) onto the ends of the two bolts

83 3/8° FLAT WASHER 2 and secure with two 3/8" NYLON LOCK NUTS (84).

84 38" NYLON LOCK NUT s

98 172" LONG METAL SPACER 1

O Bring the WEIGHT STACK CABLE (33) down to the welded base bracket on the ARM PRESS FRAME UPRIGHT (3) and
fit into a 4 112" PULLEY (35). Using a 3/8* X 2 1/4" HEX HEAD BOLT (80), bolt a CABLE TRAP BRACKET for 4 1/2°
PULLEY (43) the Pulley, and a 1/2* LONG METAL SPACER (98) to the base bracket on the side of the Upright. Secure
with a 3/8* NYLON LOCK NUT (84). - ' T

[ Bott the BENT PULLEY TRAP BRACKET (41) together through the center hole with a 1/4* X 1 3/4" HEX HEAD BOLT
(75) and a 1/4* NYLON LOCK NUT (76). : .

] Bott the Cable end to the BENT PULLEY TRAP BRACKETS (41) by bolting with a §/16* X 3/4" HEX ,HE-A,D BOLT (65)
through one Bent Pulley Trap Bracket, then through the Cable loop, and then another Bent Pulley Trap Bracket. Fasten
with 5/16" NYLON LOCK NUT (70). :

O connect the LEG EXTENSION CABLE (42) to the upper section of the LEG EXTENSION TUBE (16) using a 5/16® X 2
1/2* HEX HEAD BOLT (67) and bofting through a 5/16* FLAT WASHER (69), through the loop end of the Cable, through
another 5/116° FLAT WASHER (69), and then through the Leg Extension Tube. Add another 5/16° FLAT WASHER (69)
to the bolt end and fasten with 5/16" NYLON LOCK NUT (70). ’

(O T7ake the LEG EXTENSION CABLE (42) rearward and around a 3 1/12" PULLEY (34). Bolt the Pulley to the other end of .
the BENT PULLEY TRAP BRACKETS (41) using a 3/8" X 1.3/4" HEX HEAD BOLT (81) to bolt through the Bracket, the
Pulley, and the other Bracket. Fasten with a 3/8* NYLON LOCK NUT (84). (SEE DETAIL B) o o

a

Pull the Cable forward to the bottom of the LEG EXTENSION TUBE (16).

0O Fras e PULLEY.(:M) atop the Cable and fasten the Pulley to the Leg Extension Tube by bdklng with a 3/8" X 3 1/4"
HEX HEAD BOLT (79) through the Pulley, a 3/8" FLAT WASHER (83), and then the Tube. Add a 3/8" FLAT WASHER
{83) to the bolt and fasten with a 3/8* NYLON LOCK NUT (84). .

» NOTE: CHECKING TO SEE THAT ALL CABLES ARE SEATED IN PULLEY GROOVES, PULL LEG EXTENSION
CABLE (42) FORWARD SO ALL SLACK IS TAKEN OUT OF THE CABLE SYSTEM. SLIDE RUBBER BALL
STOPPER BACK AGAINST LEG EXTENSION AND SNUG CABLE CLAMP FIRMLY AGAINST STOPPER AND
TIGHTEN HEX BOLT TO SECURE. (SEE DETAIL C) WITH USE, CABLE WILL STRETCH AND YOU MAY HAVE TO
RE-SET CABLE STOP TO TAKE OUT ANY SLACK THAT DEVELOPS. . .



WEIDER HEALTH and FITNESS » PAGE 23

JLEG EXTENSION CABLE

When assembling the LEG EXTENSION CABLE {42) make
sure the end of the Cable that is bolted to the Pulley at the
base of the Leg ‘Extension has the crimped Ferrule at the
very end, then the Sliding Adjustment Ferrule with the Hex
Bolt, and then the Rubber Ball ‘Stop, in that order. If this
order is not correct, then you must slide the Sliding
Adjustment Ferrule and Rubber Stop to the opposite end.
SEE ILLUSTRATION!



race 24

WEIDER HEALTH and ATNESS

" ENTIRE CABLE ROUTING DRAWING

THERE ARE SEVERAL ACCESSORY ITEMS INCLUDED WITH THE HOME GYM

LAT BAR:
[0 70LONG LAT BAR (54) press 1* ROUND PLASTIC INSERT CAPS (e1) into each end of Bar and assemble 1" X 5% FOAM
GRIPS (26) to Bar with the ald of a small amount of liquid dish datergent. o ‘

O 7touseLat Bar, connect to Cable at Top Mast Tube with “S" HOOK (55) This Bar Is used to.do all Lat Pull-Down Exercises.
LEG STRAP:

‘O stide attached Dumbbell Handle to one end of strap ﬁ&

O using*s* HOOK (55) LEG STRAP (56) is connged to Base Fulley at front of the unit. 57

O This accessory Is usedforallLay Exercises. 2. 56 ‘ \ »
DUMBBELL HANDLE: = R L e

O swde attached Dumbben Handle to center of LEG STRAP (56) and connect Dumbell Handle to Base Pulley-to perform slngla
Am Curis, and Side Lateral Ralses.

O Note: Many of the exercises performed with these accessorles may need to be connected with the use of the 34°
ACCESSORY ROPE (57) as deslred to give proper distancing from unit.



REPAIR PARTS AND SERVICE

IMPORTANT

EBEEORE CALLING THE 800 NUMBER

IN ORDER TO RECEIVE SERVICE ON THIS PRODUCT YOU WILL HAVE TO FIRST SEND IN

YOUR WARRANTY CARD

' CUSTOMER SERVICE 1-800-225-0653

ALL OF THE PARTS FOR THE WEIGHT BENCH CAN BE ORDERED FROM WEIDER HEALTH AND
FITNESS, PARTS SERVICE DEPT., 900 WEST ST. JOHN ST., OLNEY, IL. 62450. WHEN.
ORDERING,; PARTS WILL BE SENT AND BILLED AT THE CURRENT PRICES. PRICES MAY BE
SUBJECT TO CHANGE WITHOUT NOTICE. STANDARD HARDWARE ITEMS ARE AVAILABLE AT

LOCAL HARDWARE STORES.

TO OBTAIN PARTS DO NOT GO BACK TO THE STORE WHERE YOU
PURCHASED THIS UNIT

ALWAYS INCLUDE THE FOLLOWING INFORMATION WHEN ORDERING PARTS:

MODEL NO. NAME OF PART ORDERING NO.

“_'~:'WARNI'NG' o \

- CONSULT YOUR PHYSICIAN

EONSULT YOUR PHYSICIAN BEFORE STARTING YOUR EXERCISE PROGRAM. mis
‘ADVISABLE . TO HAVEasl’EHYSIOCGI%AM MINATION BY YOUR PHYSICIAN BEFORE

FETY, DO"NOT BEGIN-ANY: EXERCISE WITHOUT PROPER

TRAIN WITH A PARTNER

%15 REGOMMENDED THAT AN INDIVIDUAL SHOULD NOT WORK OUT WITHOUT A
.. TRAINING ;, PARTNER _IN  ATTENDANCE. ~ SET UP YOUR PROGRAM TO
#ACCOMMODATE TWO PEOPLE AND YOU WILL BE HIGHLY MOTIVATED. » J




